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PART LIST 01-G 

Item QTY Part/Standard Description 

1 3 Shaft  

2 2 Spur gear  

3 2 CSN 02 2562 - 10x8x28 Feather key 

4 2 30205 J2/Q Single row tapered roller bearing 

5 2 30207 J2/Q Single row tapered roller bearing 

6 2 7210 BECBJ Single row angular contact ball bearing 

7 2 CSN 02 2562 - 16x10x50 Feather key 

8 1 V-belt pulley  

9 1 CSN 02 2930 – 58x2 External circlip (retaining ring) 

10 1 23 CSN 02 2703 Lock plate 

11 1 CSN 02 1741 - 10 Spring washer with rectangular profile 

12 1 ISO 4018 – M10 x 25 Hex-head bolt 

13 2 CSN 02 2562 - 14x9x50 Feather key 

14 1 CSN 02 2562 - 8x7x20 Feather key 

15 1 Ø 81 / THICKNESS 16 Spacing tube 

16 1  Cover 

17 1 DIN 3760 A A - 50 x 65 x 8 - NBR Metal insert rubber rotary shaft seal 

18 1  Cover 

19 2  Cover 

20 1  Cover 

21 1  Cover 

22 1 DIN 3760 A A - 25 x 40 x 7 - NBR Metal insert rubber rotary shaft seal 

23 1 Ø 45 / THICKNESS 20 Spacing tube 

24 1 Cast Lower case 

25 1 Cast Upper case 

26 1 CSN 02 9310 - 27 x 32 Ring seal 

27 1 DIN 910 - M27 x 2 Screw plug 



2 
 

28 2 CSN 4491 - M10 x 20 Eyebolt 

29 8 ISO 4014 M12 x 90 Hexagonal head bolt with metric thread 

30 12 ISO 4032 M12 Hexagonal nut 

31 8 ISO 4014 M4 x 25 Hex-head bolt 

32 16 ISO 4014 M5 x 25 Hex-head bolt 

33 4 ISO 4014 M12 x 50 Hexagonal head bolts with metric thread 

34 1  Cover 

35 1 CSN 02 1915.11 - M20 x 1.5 x 10 Screw plug with cylindrical thread 

36 1 CSN 02 1915.11 - M12 x 1.5 x 8 Screw plug with cylindrical thread 

37 4 ISO 4017 M6 x 16 Hexagon head screws 

 


